
YCO-1136-02-131/3

YAMATO CORPORATION
1775 S. Murray Blvd.
Colorado Springs, CO  80916   USA
Tel (719) 591-1500  Fax (719) 591-1045

YAMATO TECH CORPORATION
#112-19425 Langley By-Pass
Surrey, B.C.  V3S 6K1     Canada
Tel (604) 533-2338  Fax (604) 533-0827

DP-6700	 Parts List



YCO-1136-02-132/3

DP-6700	 Parts List



YCO-1136-02-13

	 ITEM	 PART NUMBER	 DESCRIPTION	 QTY.
	 1	 YAM-1237-670001	 Seal, Battery Compartment	 1
	 2	 YAM-1237-670002	 Indicator Housing, Front	 1
	 3	 YAM-1237-670003	 Seal, Indicator Housing	 1
	 5	 YAM-1237-670005	 AC Jack Assembly	 1
	 6	 YAM-1237-670006	 Indicator Housing, Rear	 1
	 7	 YAM-1237-670007	 Battery Box	 1
	 8	 YAM-1237-670008	 Rear Housing Cover and screws	 1
	 9	 YAM-1237-670009	 Knob Assembly, Battery Lid	 2
	 11	 YAM-1237-670011	 Lid, Battery	 1
	 12	 YAM-1237-670012	 Logic Board Assembly	 1
	 13	 YAM-1237-670013	 Front Mask	 1
	 15	 YAM-1237-670015	 Load Cell Cable, Intermediate 	 1
	 17	 YAM-1237-670017	 ZBee Wireless Option	 1
	 19	 LHV-5000-300001	 AC Adaptor Option	 1
	 21	 YAM-1237-670201	 Platform Cover, Stainless Steel	 1
	 22	 YAM-1237-670202	 Frame Assembly, Upper	 1
	 23	 YAM-1237-670203	 Frame Assembly, Lower	 1
	 24	 YAM-1237-670204	 Spacer, Load Cell	 3
	 25	 YAM-1237-670205	 Plug, Upper Frame	 4
	 26	 YAM-1237-670206	 Rubber Pad, Shock Absorbing	 1
	 27	 YAM-1237-670207	 Stand, Column	 1
	 28	 YAM-1237-670208	 Column, Indicator	 1
	 29	 YAM-1237-670209	 Bolt, M10 x 25, Stainless Steel	 4
	 30	 YAM-1237-670210	 Bolt, M10 x 50, Stainless Steel	 4
	 31	 YAM-1237-670211	 Washer, Split, M10, Stainless Steel	 8
	 32	 YAM-1237-670212	 Bolt, M6 x 35, Stainless Steel	 4
	 33	 YAM-1237-670213	 Nut, Hex, M6, Stainless Steel	 4
	 34	 YAM-1237-670214	 Screw, Flat Head, M4 x 8, Stainless Steel	 6
	 35	 YAM-1237-670215	 Screw, Pan Head, M6 x 18, P3, Stainless Steel	 4
	 36	 YAM-1237-670216	 Screw, Pan Head, M4 x 10, P3, Stainless Steel	 3
	 37	 YAM-1237-670217	 Washer, Sealing, M4, Stainless Steel	 1
	 38	 YAM-1237-670218	 Screw, Pan Head, M4 x 40, P2, Stainless Steel	 1
	 39	 YAM-1237-670219	 Screw, Pan Head, M4 x12, P3, Stainless Steel	 2
	 40	 YAM-1237-670220	 Bolt, M5 x 10, P2, Stainless Steel	 3
	 42	 YAM-1237-670222	 Plug, Lower Frame	 4
	 43	 YAM-1237-670223	 Grommet	 2
	 44	 YAM-1237-670224	 Clamp, Nylon	 1
	 45	 YAM-1237-670225	 Load Cell, 30 kg	 1
	 45	 YAM-1237-670226	 Load Cell, 60 kg	 1
	 45	 YAM-1237-670227	 Load Cell, 150 kg	 1
	 48	 YAM-1237-670228	 Level Indicator	 1
	 49	 YAM-1237-670229	 Cushion, Rubber, Indicator Mounting Bracket	 1
	 50	 YAM-1237-670230	 Leg, Levelling	 4
	 51	 YAM-1237-670231	 Rod, Fulcrum	 1
	 52	 YAM-1237-670232	 Mounting Bracket, Indicator	 1
	 53	 YAM-1237-670233	 Screw, Pan Head, M4 x 10, P3, Stainless Steel	 2
	 54	 YAM-1237-670234	 Bolt, Butterfly, M5 x 15, Stainless Steel	 1
	 55	 YAM-1237-670235	 Washer, M5, Stainless Steel	 2
	 56	 YAM-1237-670236	 Washer, Split, M5, Stainless Steel	 1

3/3

DP-6700	 Parts List


